

TEST REPORT

SECTION 6

16 CFR 1610 TEST DATA

FLAMMABILITY OF CLOTHING TEXTILES

Surface type: Plain, Single Layer

Tested side: Face

Preliminary Test - Original State	
Length Direction	Burn Time (s)
Up	DNI
Down	DNI
Width Direction	Burn Time (s)
Up	DNI
Down	DNI

Final Test - Original State Width Up Direction	
Specimen	Burn Time (s)
1	DNI
2	DNI
3	DNI
4	DNI
5	DNI

Classification:	Class 1, Normal Flammability
------------------------	------------------------------

Note: Sample is one-time use item, flammability testing performed in original state only

Test Result Codes: Plain Surface Fabrics	
DNI	Did not ignite (no time)
IBE	Ignited, but extinguished (no time)